
PARTS LIST

Rev' ised: l l - . l7-BB

PC 5OD9- 5 B
,PCt 00D9-58

E Z5OD9- 5B
EZI OODg-58

PC D9-58



DESCR i PTION

FRA I{ E

Frame,50 gal lon
Set Screr l lzn x 2rr  Sq. Head

PART NO. PCsO D9-58

I  0-050
45-228

PARTS LIST

March 28, I  984

liltil

!
t{c

50 GALLON SPRAYER

PARTS LiST

/-

I  5-050
70-106
I 5- l  l0
l6-210
11-201
L7 -202
t7 -203
17 -204
48-5r 1
I  6-20 I
I  6-140
16- 141
4l  -51 I
I  6-807
58-130
16-142
I 6-r43

IANK GROUP

Tank, 50 gal lon
Decal ,  SDI Logo
Lid
Lid Gasket 38r l
L id Ban
Hinge, Lid Bar,  Nylon
Cam Latch
Linkage /
Rol l  Pin,5/16r '  X 1t t ,  SST
Tank Strainer
Agi taton GIand, Nylon
Packing Nut
Locknut,  l /4"  SST
Packing, Tef lon
Sealer,30r l
Agi tator Shaft
Agi tator Paddle

POI{ER GROUP

I
I
I
1
2
i
I

I

I
2
I

?
I

Pump, 030
Pul ley,  l4r ' ,2GR 3V
PulIey,2.65rr ,2GR 3V
Belt ,  3V X 600
Engine,5HP 8tS

PIPING GROUP

Suct ion FIange, Nylon l r l
NippIe,  l r r  X 2rt  T0E
Clanps #20
Hose, l -1/4x X 221t,  200 PsI
Gate Valve,  l r l
Tee, 3/4t t
Plug l r r
Nipple,  l r r  X 3r l

Strainer,  Suct ion l ' r  (complete)

Body
Screen, 20 l ' lesh
Gasket
8ouI,  CIear

(  cont inued)

99-030
66-2 14
66-226
67-600
20-105

I

I

I
2
I

l7-130
5 1-562
24-120
2t-82?
60-204
s0-520
50-680
5 l -603

57-1 14
57-1 l5
57- l  18
57-1 l6
57-117

t
I

2
I

t
I

1
I
I
I

lI

P.O. Box 3107, Visal ia,  CA 93278 SPTL 5O-]



17'
i

50

J

lillll

H
SPRAYING DEVICES INC.

DecaI,
Dec al  ,

GALLON SPRAYER

PARTS LIST

PARTS LIST

March 28, 
. |984

DESCR I  PTION

PiPING GR0UP (cont inued)

Elbov, 3/4rr ,  45o PVC sl ip

l ' l i  pp I  e,  3 l4n x 4t t  ,  PVC

Nylon f i t t ing,3/4r 'DT
Elbor Adapter,  3f4 l {PI  X 3/4 HB

Hose, 3/4rr  x 30rt ,  200 PSI

Hose Clamps, #12
Rel ief  Valve
Eracket,  Rel ief  Valve

Bushing, 3l4n X l l4n

Gauge, 0-600 PSI

Adapter,  3/4r '  l lPI  X 3/4" l '1HP

Coupl ing,  FemaIe, 1/2 '
Hose Clarnp Bandi t  J203

Hose, l /2rr  x 3lrr ,  800 PSI

Hose Shank Elbon 3/8
Hose Clarnp #4
Plast ic Iube,3/8rr  X l0r l

Eel t  Guard
Support ,  Rel ief  VaIve
Bracket,  Eel t  Guand

Drive Coupl ing
Hose, l r t  X 24n, Hire Bound

Drive ScreH, #6 X 5/6,  SSI

Rol l  Pin,  l /4t t  x 1- l /8 ' t ,  ssT

Rol l  Pin,  l /4t t  x l - l /2tr ,  ssT

st.  t l l ,  314,t  
^st.  El l ,3/4i l ,45-

st .  t l l ,  l r t ,  45

Coupl ing,  I l
Nipple,  l r r  X 4rr

Elbor Adapter,  l l2 l lHT X 3/4 HB

Elbor Adapter,  l r r  HPT X l t r  HB

Base
Shaft ,  Punp

I{  I  SCT L LAN TOUS

Top
Eottom

PART NO. PC50 D9-58

Iank Sight Gauge,
Tank Sight Gauge,

5?-275
53-128
l6-115
JZ- l  lo

2 1-330
24-t t?
9910-62/90-6
l1-147
50-560
27-600
55- I  08
55-2 I  I
24-203
2l-431
l6-100
24-104
l6-155
15- l  15
I  l -149
l l -150

I7- l  I0
2t-724
45-550
48-5 I  0
48-5 l  5

50-5 10
50-5 l  2
50-6 I  2
s0-650
5 1-604
52-rr2
52-1 20
e9 r  o-38/20
63-310

7 0-2tl
70-2t2

I

I

I
I

I
(
I
I
1
t
2
I

I

I
2
L

I
t
I

I
I
I

I

2

I
2
I
I
I
I
I

I
I
?
t
I

n n P-,  1 ln7



saQAYtilc DEYTCES tl{C.

PARTS

PC5OD9- 5 B

PCI OODg-58

DESCRIPTION

Frame, 50 Gal lon

Frame, 100 Gal lon

Set Screw, I /2" x 2",  Sq Head

Tank, 50 Gal lon

Tank, 100 GalIon

Lid

Gasket,  L id 38"
Tank Strainer (OPTIONAL)

Lid Bar,  Locking

Hinge, Lid Bar,  Nylon

Rol l  Pin,  5/16" x 1",  SST

L i  nkage

Cam Latch

Capscrew, 5fL6" x I"  SST

Capscrew, 5f I6" x I  I /4"  SST

Flatwasher,  5/16" SST

Lockwasher,  5/16" SST

Nut,  5/16" SST

Locknut,  5/16" SST

Agitator Shaft  3/8" x 6 1f2",

Agi tator Shaft  5/8" x 36 1/2"

Rolf  Pin,  I f4" x I  VS'  SST

Nut,  Packing

Packi  ng

GIand, Agi tator,  NyIon

Capscrew, 5f I6" x I  l /4"  SST

Flatwasher,5/16" SST

Lockwasher,5/16" SST
Nut,  5r l16" SST

Sealer,50"

Agi tator PaddIe,  SST, Right

Rol l  Pin,  I /4" x I  I /2" ,  SST
Drive Spr ing, Agi tator

Pump, D50

Pump Mount Bracket,  D50

Shaft ,  Pump

Pul ley,  14",  2GR, 3V

Pul ley,  2.65",  2GR, fV,  3f4" Bore

Belt ,  3V x 600
Belt  Guard

Engine'  5HP B&S

Engine, 5HP Honda

Suct ion Flange

Capscrew, 5/L6" x 1" SST
Flatwasher,  5/16" SST
Lockwasher,  5/16" SST
Nut,  5/16" SST

Sealer,30"

Hose, 1" x 12",  Suct ion

Clamps, #20
Adapter,  1" MPT x 1" HB Nylon

LIST

EZ5OD9- 5B

EZI OOEg-58

PARTS LIST

PAGE: I

Revi  sed: I  I  - l  7-BB

NTV

I

I

I

I

I

I

1

I

2

3

I

1

4

I

i0

4

4

I

1

1

I

I

I

1

I2

T2

6

6

2

I

t

I

I

2

I

t

I

z

I

I

1

I

6

I2

6

z

1

4

1

SPTL 5O- 3
SPTL'I OO- 3

REF. NO.

T
I
2
3

3

4

5

6

8

9

IO

1I

I2

1J

L4

I5

I6

PART NO.

10-05 I
r0- I  l0
45-228
l5-05 I
l5-  104
15- I  10
r6-2r0
16-201
tr-203
r7 -202
48-51 1
r7 -204
)"7 -203
3r-503
3r-504
42-502
43-502
4r-502
4I-512

SST, 50 GaI 16-142
SSt,  i00 Gal 16-156

+a-:  to

1B
20
2I
22
23
24
z)
26
27
z6

ZY

29
30

l6- 14 r
16-807
16- 140
3r-504
42-502
43-502
4L-502
58- 150
16-269
48-515
t 7- 111
99-010
II-251
63-3LO
66-2r4
66-227
67 -600
I I -104
20-105
20-305
l7- 150
3r-503
42-502
43-502
4r-502
58- 150
2r-712
24-r20
53-435

3I
32



PARTS

PCsOD9-58

PCI 00D9-cB

DESCR I PTI ON

st.  El l  .  3f4",  45o

Gate Valve,  5/4"

Nipple '  3f4" x 3"

Tee, 3/4"

PIug, 3/4"

Nipple,  3f4" x 6"

U-Bolt  Lf4" x I  I /4"  x 2 I fA"

Body'  Strainer

Screen, Strainer

Gasket '  Strainer

BowI,  Strainer

Strainer '  Suct ion 5/4" Complete

Adapter'  3/4" MPf x 1" HB

Hose, 1" x 20",  Suct ion

Clamps'  Bandi t ,  J2O3

Hose, I /2" x 40",  800 PSi

Coupl ing,  MaIe,  I /2"

Adapter'  3/4" MPf x 3/4" FHT

Crossr 3f4u, 45o

Adapter'  3/4" MPT x 3f4" MHT

st.  El ] ,  3/4"
Bushing'  3f4" x I f4"
Gauge' 0-600 PSI

Bracketr  ReI ief  Valve

Rel ief  Valve

Hose, 3f4" x I I " ,  200 PSI

CIamps'  #12

Elbow Adapter,  3f4" MHT x 5/4" HB

Nylon Fi t t ing

Nipple '  5f4" x 6 '  PVC

Elbow, 5f4u, 45o PVC Sl ip

Decal ,  Tank Sight & Gauge

Hose Shank Elbow' J/8"

Clamps'  #4

Plast ic Tube, 3/8" x 15 I f2"

Decal, Logo

LIST

EZ5OD9- 5B

EZI OODg-58

PARTS LIST

PAGE: 2

Revi  sed: I  I  - l  7-BB

QTYREF. NO.

34
36
37
38
39
40
4L
42
43
44
AE

46
48
49
50
)L

52
53
cA

55
56
57
58
60
6I
62
63
64
65
66
67
68
69
70
72

PART NO.

50-5L2
60-203
5r-503
50-520
50-580
51-506
47 -r03
57 -095
57-098
57 -096
57 -097
57 -094
53-r35
2L-720
24-203
2r-400
5r-2r2
55- 108
50-540
55- I06
50-5 I0
50-560
27 -600
II- I47M
99r0-629060
2L-3Lt
24-LL2
52-r12
16- r  I5
53-r28
52-275
70-2rr
r6- r00
24-rO4
16-r57
70- r06


